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INSPECTION AND TEST RESULTS

MILL’S TEST CERTIFICATE
 ( ACC. TO  EN 10204 / 3.1  )

Yücel Boru ve Profil Endüstrisi A.Ş.
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NDT Type Flat. Bend

Test

Coat. Heat

Number

Dimension Control

Standard

42.4x2.5 6,5 7419000294 CHS S235JRH 400 310  28 - 0,056 0,016 0,521 0,017 0,010 0,043 0,035 0,004 0,003 0,070 0,053 0,001 0,001 0,005 0,159 OK HR - - - 18229508 TS EN 10219-1:2006

42.4x2.5 6,5 7419000295 CHS S235JRH 400 310  28 - 0,056 0,016 0,521 0,017 0,010 0,043 0,035 0,004 0,003 0,070 0,053 0,001 0,001 0,005 0,159 OK HR - - - 18229508 TS EN 10219-1:2006

42.4x2.5 6,5 7419000296 CHS S235JRH 400 310  28 - 0,056 0,016 0,521 0,017 0,010 0,043 0,035 0,004 0,003 0,070 0,053 0,001 0,001 0,005 0,159 OK HR - - - 18229508 TS EN 10219-1:2006


